PSAE Claims

In addition to reporting other appropriate diagnosis codes on claims, the nursing facility
(NF) must also report one of the following ICD 9 or 10 codes to specify an event
occurring in a residential setting which has been determined to be a PSAE:

e For dates of service before 10/1/2015: use ICD-9 Code E849.7
e For dates of service 10/1/2015 and later: use ICD-10 Code Y92.199

Note: When completing claim diagnosis code fields do not use a decimal point.
* For paper claims on the UB04, under Other Diagnosis Codes.
* For Internet billing, in the Emergency Code Field.
* For the 8371 transaction, obtain direction from your Clearinghouse or application
developer.

Claims pertaining to identified PSAES or services to correct or treat PSAESs are
completed as follows:
» The day of the PSAE should be reported as a non-covered day.
* Any PSAE related hospital reserve bed days should be reported as non-covered
days.
» Other days as determined by the NF to additionally satisfy Act 1 requirements
should also be reported as non-covered days.

Note: Refer to Section 2 of the final bulletin (relating to Guidelines: Claims Relating to
PSAEs and to Services to Correct or Treat the PSAE) for additional instruction for other
adjustments.
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